
Group: 11LD

Engine: 11LD 535-3   Drawing: F

COOLING SYSTEM/STARTING

POS. CODE DESCRIPTION Qty

  1 9895.055 pivot 2

  2 6660.028 pan 1

  3 2569.372 shroud 1

  4 1760.032 bolt M 6 X 1 X 14 4

  5 7625.062 washer diam. 6,5 4

  6 1770.056 bolt M 8 X 1,25 X 18 3

  7 7625.012 washer diam. 8,4 3

  8 5066.061 airtight plate 1

  9 7625.062 washer diam. 6,5 2

 10 5066.055 airtight plate 1

 11 9790.039 screw M 6 X 12 2

 14 1770.056 bolt M 8 X 1,25 X 18 2

 15 7625.012 washer diam. 8,4 2

 19 9790.039 screw M 6 X 12 2

 22 9790.047 screw M 6 X 16 2

 23 1770.002 bolt M 8 X 1,25 X 16 2

 24 7625.012 washer diam. 8,4 2

 25 3350.077 deflector 2

 26 9731.092 screw M 8 X 14 2

 29 1157.158 volt.alternator   12V 14A - 3 wires 1

 29 1157.159 volt.alternator   12V 21A - 3 wires 1

 31 2086.050 alternator bell (21 A) 1

 31 2086.051 bell for blower without alternator or with 14A alternator 1

 32 3617.024 clamp 1

 33 9718.108 blower 1

 34 3450.051 spacer 1

 35 5066.056 panel 1

 36 6927.517 belt guard 1

 37 2440.034 belt (R.P.M.2000 >)    mm 803 1

 40 1760.084 bolt M 6 X 1 X 75 4

 42 7625.007 washer diam. 6 4

 43 3003.052 ball bearing 1

 44 2200.004 key 1

 45 7625.055 washer diam.12,5 1

 46 3203.015 nut 1

 48 6975.134 PULLEY diam 86 (R.P.M.2000 >) 1

 49 9732.063 screw M 8 X 35 2

 50 7625.055 washer diam.12,5 1

 51 6320.034 spacer 2,00 1

 52 6320.035 plate 1,00 diam. 53 (R.P.M.2000 >) 1

 53 6320.036 plate 0,50 diam. 53 (R.P.M.2000 >) 1

 54 «–––––» half-pulley R.P.M.2000 > - see Pos. F 48 (6975.134) 0

 55 3240.018 nut M 8 4

 56 1105.017 blower shaft 1

 57 3450.050 spacer (for blower with 14A alternator) 1

 57 3450.051 spacer 1

 57 3450.052 spacer (without inside alternator or with eXtern.altern) 1

 58 3002.032 ball bearing 1

 59 6491.005 pipe elbow 1

 60 3240.008 nut M 6 3

 61 7565.004 washer diam. 6 3

 62 6760.047 stud M 6 X 16 3

 63 6740.153 inlet regul.Saprisa 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 11LD

Engine: 11LD 535-3   Drawing: F

COOLING SYSTEM/STARTING

POS. CODE DESCRIPTION Qty

 63 6740.154 inlet regul.Ducati 1

 64 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1

 65 8565.050 alternator stator 1

 65 9718.198 FAN ASS.Y with 21A voltage alternator 1

 65 9718.199 FAN ASS.Y with 14A voltage alternator 1

 66 6780.008 stud M 8 X 20 (32) 4

 67 7565.007 washer diam. 8 4

 68 «–––––» lampe-socket - no longer avail. 0

 70 5840.261 starting motor 12 V HP 2,5 Bosch 1

 71 9730.032 screw M 8 X 45 5

 72 6975.115 pulley  diam. 142 (R.P.M.2000 >) 1

 73 2145.014 regulator cap 1

 74 8506.042 brace 1

 75 3617.020 clamp 1

 76 2471.006 collar 1

 77 3240.048 nut 2

 78 7565.013 washer diam.12 2

 79 6820.014 stud M 12 X 30 (48) 2

 89 9732.074 screw M 8 X 20 2

 90 «–––––» switch cover 0

 93 1805.025 bolt 1

 94 7625.265 washer 1

 95 6491.013 pipe elbow 1

 96 6745.050 oil switch  0,3 bar (M 12) 1

 97 4670.014 copper gasket diam.12 1

 99 5175.162 lamp 12V 2

100 2900.110 dashboard 2 lights 1

104 5040.098 pressure switch (M 14) 1

105 4670.061 copper gasket diam.14 1

106 5041.020 key switch 1

107 7245.417 dashboard 3 warning lights 1

108 «–––––» flange 0

109 2185.882 eXtension wire 1

109 2185.893 eXtension wire 1

110 2185.873 wiring harness for dashboard 6 warning lights 1

110 2185.891 wiring harness for dashboard 3 warning lights 1

115 9730.325 screw M 5 X 10 4

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 11LD 535-3  Drawing: F

printed by LOMBARDINI:   11/08/2010


